
Group: CHD-SUPERCHD
Engine: LDW 2004   Drawing: L

CYLINDER HEAD/ROCKER ARM BOX/VALVES
POS. CODE DESCRIPTION Qty
  2 «–––––» filtering elem. 0  4b 4430.100 gasket 1  5 «–––––» screw 0  7 9032.079 FILLER OIL CAP M 36X3 1  8 1200.015 O ring 137 for filler oil cap 1  9 3300.218 nut 4 10 «–––––» hose 0 11 4400.050 gasket 4 12 9730.024 screw M 8 X 16 2 13 8545.939 lifting brace 2 16 9765.001 screw M 6 X 8 1 17 1862.091 bolt 10 18 «–––––» clamp dia. 20 0 22 9080.201 precomb.chamber cup 4 23 8000.127 eXhaust v.seat 4 24 6410.098 retainer 8 25 9080.083 plug 6 26 8990.022 eXpansion plug diam.30 1 27 8000.126 inlet v.seat 4 28 «–––––» inlet v.guide +0,50 0 28 4845.251 inlet v.guide     std. 4 29 9652.147 intake valve 4 30 9685.142 eXhaust valve 4 31 «–––––» inlet v.guide +0,50 0 31 4845.251 inlet v.guide     std. 4 32 3430.141 valve retainer 8 33 5755.004 valve spring 8 34 4535.015 valve retainer 8 35 7626.040 washer 10 36 «–––––» rocker arm cover 0 38 9200.597 CYLINDER HEAD 1 39 4730.732 head gasket  1,50 - no semicircular cuts 1 39 4730.733 head gasket 1,65  - 1 semicircular cut 1 39 4730.734 head gasket 1,80 - 2 semicircular cuts 1 40 «–––––» pressure valve 0 46 1200.225 seal ring 1 47 9485.234 scavenge oil pipe 1 48 4670.061 copper gasket diam.14 2 49 1901.032 union bolt M 14 1 52 9820.195 screw 12 53 2750.374 breather cap 1 54 2125.335 rocker arm cover 1 55 4400.070 gasket 1 56 5365.099 coupling 1 58 3505.018 spacer 8 59 3630.147 clamp diam.12-22 1 60 9730.319 screw M 6 X 12 2 61 9693.007 valve 1 62 7625.270 washer 1 63 5655.243 spring 1 64 9599.172 blow-by pipe 1 65 5168.061 safety plate 1 66 7481.077 nail 4

printed by LOMBARDINI:   29/03/2018  -      1



Group: CHD-SUPERCHD
Engine: LDW 2004   Drawing: L

CYLINDER HEAD/ROCKER ARM BOX/VALVES
POS. CODE DESCRIPTION Qty
 67 9599.175 pipe 1 68 3360.031 strainer 1 69 5168.062 safety plate 1

printed by LOMBARDINI:   29/03/2018  -      2



Engine: LDW 2004  Drawing: L

printed by LOMBARDINI:   29/03/2018


